"

IGLAND

Timber Trailer

nested &



IGLAND 580

\../D,¢4.~r.§'
/ \y RERpAT
/ bkt“\&\\.v\wf

<)

e
¥

/m/ —

//.\\\.nnia,v o Z - .-\‘.\r AW

~&’.

~,.
/ﬁv-./ll. l@
w&ﬁn

£

o]

9

")

o | P

c ]| T
HHE

o | B
- ﬁ.m,m
MAEEE
olal8Sl8]a
N|lol=|®IR

L =N e I
49e03
o|lOlo]|s]|T
—|=|=Z2]10]+

he] (V]

Dl © E2l=|o
21 o 8ls|c
>l Zl=zlolE]e
VDl nlx=< T | =
| || ||z

Reproduction of text or illustrations without permissions is prohibited

Original bruksanvisning



- SPARE PARTS LIST -

Contents
1. MAIN PARTS. . cettttetuuuurnusununnassasssssssessssasasssssseseessesenessenssssssssssssssssasssssssssssessssssssssenesssesssenesensnesnnnnnnnnes 4
2. MAIN FRAME WITH TRAILER CONTACT FITTED AND POLE SET......ccuuiiiiiierrerininesseernnnseessersnnnnssesssesnnns 5
3. POL SET AT BACK, CPL..ttttuiieisiituutisseseetssasssessersssssssssssensssasssssssssaasssessessasesassessssnssessensnnsnnsessensnnns 8
4. 3 POINT FRAME FOR CRANE AND CRANE BRACKET .....cttrrrrrrrrrrmurunnsunssssssssssssssssssssssssssssssssmeeemersmsmsmsnnnes 11
4.1 GRAITING AND CRANE BRACKET, LOWER PART......cittttuuiisieerinnaeessessnsnsssesssesnssnsssessnssnsnssssssensanns 12
4.2 3 POINT FRAME FOR CRANE AND SUPPORT LEGS.......ciiiiiiiiiiiiiniieereniiis e s eersnnne e s sssssnnnnssesseesnnnnns 13
5. HOSES FOR FOLD-DOWN STAB. LEGS.......ccctttttererrrererernmmnmnnnmnnsssssesesesssassssesseressseressrssesmmmsnsmsnssnnns 15
6. SWING FRAME ....ccoiiiiiiiiieeirsreresersrsssrasssssssssssssssssssssseasasasassasseesesesesesaeseesee s ae s ssss s s ssssnssssssnssesenenesansens 16
7. OPTION - BRAKES ON 4 WHEELS .....couuuiiiiiiiitiie s ses et e s essesis s s s essnas s e assensas s s s e sesranenasenennannnessnnns 18
8. OPTION - HYDRAULIC DRIVE BLACK BRUIN .....vvuurrreusrnsnrnnsnssssssssssesssssssssssssssssemssesmemssesssmmsssssssssnssnnnes 20
9. STEERING HOSES ... iiiiietiieieis ettt e s eee s s e s e ee e s e e e eee s s e e e e e e aaaa s e e e ee e an s ae e e e e e as b e e e eeeenn i neneeesnnnnnns 23
10. BRAKES ..cottiuiiiisiet ittt e s te ettt s s e e ettt e e s e s e e e s s e e e e e e e ee e e e e e e e e ae e e e e e Rt e e e s baan e e e e ene i reeeeernnnaaaaen 24
11. HOSES FOR BRAKES ... .ciiiiiiiiiiiieiisees et eeeessssssensssn s s s s s sa s s sn s e e s s asaaaeaeseneseseneneeeen s nnrsnne s snnnnnnnnnnns 27
12. VALVE BRACKET, COVER AND ACCESSORIES ......ccoitiiiiiiiiiiieiesessseeereesreessersssssnsssssnsnssssssnssnsssssesssassssees 28

Page 3 of 29 ‘!!E

IGLAND



1. MAIN PARTS

3 POINT FRAME FOR CRANE AND SUPPORT LEGS AND
GRAITING AND CRANE BRACKET, LOWER PART

Chapter 4
POL SET AT BACK, CPL
Chapter 3 o VALVE BRACKET,
) HOSES FOR BRAKES COVER AND ACCESSORIES
Chapter 11 Chapter 12

o

2\
“ —

LA

PN
Nt

N STEERING HOSES
Chapter 9

HOSES FOR FOLD-DOWN STAB. LEGS
Chapter 5

OPTION - BRAKES ON 4 WHEELS
Chapter 7

MAIN FRAME WITH TRAILER CONTACT FITTED
AND POLE SET
Chapter 2

OPTION - HYDRAULIC DRIVE BLACK BRUIN

Chapter 10 Chapter 8

SWING FRAME
Chapter 6

AN

Page 4 of 29 IGLAND



2. MAIN FRAME WITH TRAILER CONTACT FITTED AND POLE
SET

Page 5 of 29 IGLAND



N

IGLAND

Page 6 of 29



RESERVEDELSLISTE — SPARE PARTS LIST

Pos.| Qty V;trzrr?ulxﬁ/er Beskrivelse Description Specification

1 | 4 | IG012430 |Mutter Hex Nut DIN 985 - M20

2 | 4 | 1G012419 |Bolt Hex-Head Bolt DIN 931-1 - M20 x 140
3 | 4 | 1G012430 |Mutter Hex Nut DIN 985 - M20

4 | 4 | 1G012422 |Bolt Hex-Head Bolt DIN 931-1 - M20 x 180
5 1 1G402127 |Halv brakett for kranstgtte |Half part bracket for crane 14-09-18-1

support
6 1 1G402126 |Halv brakett for kranstgtte |Half part bracket for crane 14-09-18-2
support

7 1 1G412152 |Inspeksjonsdeksel Inspection cover 14-04-19

8 1 1G020099 |Toppstagbolt kat 1 Top link bolt cat 1 01-38-15A

9 | 4 | IG017172 |Bolt Hex-Head Bolt DIN 960 - M20 x 1,5 x 140
10 | 2 | 1G021004 |Orepinne Locking pin 021004

11 | 1 | 1G408044 |L38sebolt for sving Locking bolt for swing 14-25-18

12 | 2 | 1G012840 |Bolt Hex-Head Bolt DIN 933 - M12 x 20
13 | 2 | 1G012275 |Skive Spring Washer DIN 127 - A 12

14 | 4 | 1G017173 |Mutter Hex Nut ISO 10511 - M20

15 | 4 | 1G012354 |Skive Washer DIN 125-A 17

16 | 4 | 1G012328 |Bolt Hex-Head Bolt DIN 933 - M16 x 55
17| 2 1G409040 |Stgtte mellom gitter og Reinforcement between grid 14-26-26A

staker and poles

18 | 2 | IG409038 |Stakesett over sving Pol set over swing 14-27-10

9] 1 1G409037 |Stakesett fremre uten feste |Pole set in front without bracket |14-27-09

20| 1 1G409044 |Feste for stakesett Bracket for pol set 14-26-21

21 | 4 | 1G012430 |Mutter Hex Nut DIN 985 - M20

22 | 4 1G012422 |Bolt Hex-Head Bolt DIN 931-1 - M20 x 180
23| 1 1G409022 |Stakesett bakre, kpl. Pol set at back, cpl. 14-27-14

24 | 1 | 1G409028 |Hovedramme med Main frame with trailer contact |14-27-21

tilhenger kontakt montert  |fitted

25| 1 | IG409099 |Trekkgye Drawbar BBM 7043 1G409090-1

26 | 1 | IG409101 |Mutter Hex Nut DIN 934 - M45 x 3

27 | 1 1G409102 |Skive for trekkaye Washer for drawbar BBM 7043 |1G409090-3

28| 1 1G402070 |Parkeringsfot Adjustable parking leg 14-09-19

Page 7 of 29

AN

IGLAND




3. POL SET AT BACK, CPL

AN

Page 8 of 29 IGLAND



Page 9 of 29 IGLAND



RESERVEDELSLISTE

— SPARE PARTS LIST

Pos. | Qty V;tr:?u'r\ln?ﬁ/er Beskrivelse Description Specification
1 1 1G409022 |Stakesett bakre, kpl. Pol set at back, cpl. 14-27-14
2 1 1G409039 |Stakesett bakre Pol set, rear 14-27-11
3 | 12 | 1G012760 |Bolt Hex-Head Bolt DIN 933 - M8 x 25
4 | 20 | IG012198 |Mutter Hex Nut DIN 985 - M8
51| 4 | 1G012763 |Bolt Hex-Head Bolt DIN 933 - M8 x 30
6 | 20 | 1IG012194 |Skive Washer DIN 125-A 8,4
7 | 4 | 1G012430 |Mutter Hex Nut DIN 985 - M20
8 | 2 | 1G409082 |Lyktebeskyttelse, kpl. Light protection, cpl. 14-27-15
9 |1 1G409083 |Gummiklaff for refleks Rubber for reflex mounting 14-27-16
10 | 2 | 1G012640 |Bolt Hex-Head Bolt DIN 933 - M5 x 20
11 | 2 | 1G012074 |Skive Washer DIN 125-A5,3
12 | 2 | 1G012078 |Mutter Hex Nut DIN 934 - M5
13| 1 | 1IG400193 |Refleks Reflex 400193
14 | 4 | 1G012422 |Bolt Hex-Head Bolt DIN 931-1 - M20 x 180
15] 1 1G402183 |Lykte- og nummerskiltbrakett Bracket for light and number sign. | 14-09-28A
16| 1 1G402184 |Lyktebrakett Bracket for light 14-09-28B
17 | 1 1G402187 |Feste for stakesett, bakre med lys | Bracket for pol set, rear w/light  |14-09-37
18| 1 1G402185 |Deksel for tilhengerkontakt Cover for trailer contact 14-09-27B
19 | 2 | 1G012803 |Bolt Hex-Head Bolt DIN 933 - M10 x 30
20 | 2 | IG408072 |Baklys Rear light 1G400197
21 | 1 1G400198 |Varseltrekant Warning triangle 1G400198
22| 1 1G402188 |Deksel, venstre side Cover, left side 14-09-28C
23 | 2 | 1IG402186 |Plate Plate 14-09-28E
24 | 8 | IG012168 |Bolt Hex-Head Bolt DIN 931-1 - M8 x 55
25 | 1 | IG402189 |Deksel, hgyre side Cover, right side 14-09-28D
26 | 2 | IG012682 |Bolt Hex-Head Bolt DIN 933 - M6 x 25
27 | 2 | 1G012114 |Skive Washer DIN 125-A6,4
28 | 2 | 1G012118 |Mutter Hex Nut DIN 985 - M6

Page 10 of 29

AN

IGLAND




4. 3 POINT FRAME FOR CRANE AND CRANE BRACKET

Page 11 of 29

RESERVEDELSLISTE — SPARE PARTS LIST
Item No./ . _— b
Pos. | Qty Varenummer Beskrivelse Description Specification
1 1 1G409045 |Gitter og kranbrakett, nedre del | Graiting and crane bracket, 14-29-06
lower part
2 |1 1G409060 |Ramme for kran 49-68S 3 point frame for crane 49-68S |14-10-28
55-75S, med stgttebein 55-75S, with legs
312 1G020580 |Bolt Bolt 14-07-04p5
2 1G012805 |Bolt Hex-Head Bolt 1SO 4017 - M10 x 40
512 1G012231 |Mutter Hex Nut ISO 10511 - M10
See page 13
See page 12

IGLAND



4.1 GRAITING AND CRANE BRACKET, LOWER PART

RESERVEDELSLISTE — SPARE PARTS LIST
Pos. | Qty V;:Er:u:%/er Beskrivelse Description Specification
1 1 1G400125 Festebrakett underdel Bracket under part 14-26-14
2 | 6 1G012422 Bolt Hex-Head Bolt DIN 931-1 - M20 x 180
316 1G012430 Mutter Hex Nut DIN 985 - M20
4 |1 1G409026 Gitter Graiting 14-27-17
5 1 1G409025 Brakett mellom gitter og kran | Bracket between crane and 14-26-15
grid
6 | 2 1G012350 Mutter Hex Nut ISO 10511 - M16
7|2 1G012926 Bolt Hex-Head Bolt DIN 933 - M16 x 45

Page 12 of 29 IGLAND



4.2 3 POINT FRAME FOR CRANE AND SUPPORT LEGS

N

Page 13 of 29 IGLAND



RESERVEDELSLISTE — SPARE PARTS LIST

Pos. | Qty V;trirrl\qu'ri?ﬁ/ er Beskrivelse Description Specification

1 1 1G400174 |Stag for kranstgtte Pulled 14-04-18A

2 | 6 | 1IG012231 |Mutter Hex Nut ISO 10511 - M10

316 1G012804 |Bolt Hex-Head Bolt DIN 933 - M10 x 35
4 | 2 1G020185 |Bolt Kategori 2 Bolt Categori 2 14-09-18B

511 1G423021 |Ramme for kran 49-68S 3 point frame for crane 49-68S |14-10-22

55-75S 55-75S

6 |1 1G409061 |Stgttebein venstre side Support legs left side 14-10-26

7 | 2 | 1G423036 |Sylinder Cylinder Sylinder 90-45-380

8 | 2 | I1G020715 |Bolt for sylinder til stgttebein |Bolt for cylinder to support legs | 14-10-04p1p4

9 | 2 | 1G020730 |Bolt for sylinder til stgttebein |Bolt for cylinder to support legs |14-10-04p3 p4

10 | 6 | IG017403 |Smgrenippel Lubricating Nipple DIN 71412 - AM 6
11| 2 1G012173 |Bolt Hex-Head Bolt DIN 933 - M8 x 80
12 | 4 | IG012198 |Mutter Hex Nut ISO 10511 - M8

13| 2 | 1IG012168 |Bolt Hex-Head Bolt DIN 933 - M8 x 55
14 | 1 | IG409062 |Stgttebein hgyre side Support legs right side 14-10-27

15| 2 | 1G020580 |Bolt Bolt 14-07-04p5

16 | 2 | 1IG012205 |Bolt Hex-Head Bolt ISO 4017 - M10 x 40
17 | 2 | 1G012231 |Mutter Hex Nut ISO 10511 - M10

18 | 2 | 1G021407 |Bolt PIN N50054

19 | 2 | 1G012234 |Skive Spring Washer DIN 127 - A 10

20 | 2 | IG012798 |Bolt Hex-Head Bolt DIN 933 - M10 x 16
21 | 2 | IG012514 |Skive Washer DIN 125-A 25

22 | 2 | IG012510 |Mutter Hex Nut DIN 985 - M24

Page 14 of 29

AN

IGLAND




5. HOSES FOR FOLD-DOWN STAB. LEGS

RESERVEDELSLISTE — SPARE PARTS LIST

Pos. | Qty Vzii?ulr:l%/er Beskrivelse Description Specification
1] 4 1G048009 Nippel Fitting ext BSP 3/8" x ext |048009
BSP 3/8"
2 | 4 1G047142  |Skive m/gummipakning Washer w/rubber 5601-01-06 hydroscand
3| 4 IG058579  [Slange L 2800mm 3/8" BSP Hose L 2800mm 3/8" BSP |058579

&\ Y JA\_‘.‘

N U
X }\4‘U N f
A Sy

......

Page 15 of 29

N

IGLAND




6. SWING FRAME

IGLAND

Page 16 of 29



RESERVEDELSLISTE — SPARE PARTS LIST

Item No./

Pos. | Qty Varenummer Beskrivelse Description Specification

1|2 1G409031 Sving ramme Swing frame 14-27-03

2 |1 1G409080 Svingbolt Swingbolt 14-26-08

3|2 1G026769 Seegerring Spring Retaining Ring DIN 471 - 100 x 3

4 | 2 1G400200 Sylinder Cylinder

512 1G026411 Mutter, aksel Slotted Round Nuts DIN 981 - KM 11

6 | 1 1G402129 Deksel Cover 14-09-17

7 | 4 1G012234 Skive Spring Washer DIN 127 - A 10

8| 6 1G012804 Bolt Hex-Head Bolt DIN 933 - M10 x 35
9| 2 1G409076 Bolt for boggi arm Bolt for bogie arm 14-26-20

10| 4 1G012270 Mutter Hex Nut ISO 10511 - M12

11| 6 1G012354 Skive Washer DIN 125-A 17

12| 8 1G012350 Mutter Hex Nut ISO 10511 - M16

13| 4 1G409081 Sylinderbolt Cylinderbolt 14-26-26B

14| 4 1G012845 Bolt Hex-Head Bolt DIN 933 - M12 x 40
15| 8 1G012328 Bolt Hex-Head Bolt DIN 931-1 - M16 x 55
16 | 1 1G017178 Skrue, spesial Bolt 14-04-03D

171 1 1G157845 Smgrenippel Lubricating Nipple, coned DIN 71412 - CM 6 coned

Type C short

18| 2 1G017169 Bolt, 10.9 Hex-Head Bolt DIN 960 - M16 x 1,5 x 90
19| 2 1G017171 Mutter, 10.9 Hex Nut DIN 934 - M16 x 1,5
20| 2 1G025520 Foring Sleeve 025520

Page 17 of 29

AN

IGLAND




7. OPTION - BRAKES ON 4 WHEELS

Left side

Page 18 of 29 IGLAND



RESERVEDELSLISTE — SPARE PARTS LIST

Pos. | Qty V;:er?ulr:‘w?ﬁ/er Beskrivelse Description Specification
1 | 24 | 1G012392 |Hjulmutter Wheel nuts 012392
2 | 2 | 1G029579 |Hjul 500/50x17 hgyre Wheel 500/50x17 right 1G029579
komplett complete
3 | 2 | 1G029578 |Hjul 500/50x17 venstre Wheel 500/50x17 left 1G029578
komplett complete
4 | 4 | 1G025523 |Foring @105/100x60 Busching @105/100x60 025523
512 1G017403 |Smgrenippel Lubricating Nipple DIN 71412 - AM 6
6 1 1G409073 |Boggiarm hgyre side Bogie arm right side 14-29-05
7 | 1 | 1G409071 |Boggiarm venstre side Bogie arm left side 14-29-03
8 | 4 | 1G029576 |Dekk 500/50-17 Tires 500/50-17 Dekk 500-55-17
9 | 4 1G029577 |Felg Rim 16.00x17 toms felg org
tegn nr 11710071
10| 4 IG409053 |Navhus, komplett Stub axle S80RM600N014_Shrinkwrap
1
11 | 24 | 1G017162 |Bolt Bolt 017162
12 | 4 | 1IG029575 |Slange Hose 029573
13| 4 1G409054 |Lager, tetninger, mutter Bearing, sealing, nut N55514
AN
Page 19 of 29 IGLAND




8. OPTION - HYDRAULIC DRIVE BLACK BRUIN

D G
B ‘@:“\. (12) ‘

<P ¥ T
®9 P ©

AN

Page 20 of 29 IGLAND




A B
Q 9
) Q)
%
Wi
2 o
©

See page 18

AN

Page 21 of 29 IGLAND




RESERVEDELSLISTE — SPARE PARTS LIST

Item No./

Pos. | Qty Varenummer Beskrivelse Description Specification
1| 4 1G012329 |Bolt Hex-Head Bolt DIN 931-1 - M16 x 60
2 | 4 1G012350 |Mutter Hex Nut DIN 985 - M16
3 1G402220 |Oljemotor Hydr. engine B240-xxxx-2Nxx_GZ_
20180322
416 1G012760 |Bolt Hex-Head Bolt DIN 933 - M8 x 20
512 1G409042 |Deksel for hydr. motor Cover for hydr. engine 14-26-26C
6 | 6 IG012195 |Skive Spring Washer DIN 127 -A8
7 |12 1IG012355 |Skive Spring Washer DIN 127 - A 16
8 |1 IG409032 |Boggi arm for navdrift venstre |Bogie arm for hub operation left |14-27-04
side side
9 | 2 1G409036 |Bremseskive for nav drift Brake disc for hub operation 14-27-08
10 | 24 1G015890 |Bolt Cylinder Head Cap Screw DIN 912 - M10 x 40
11| 2 1G409086 |Deksel over bremsekalipper Cover brake calipper 14-27-12A
12| 8 1G012802 |Bolt Hex-Head Bolt DIN 933 - M10 x 25
13| 8 I1G012234 |Skive Spring Washer DIN 127 - A 10
14 | 12 IG015931 |Bolt Cylinder Head Cap Screw DIN 912 - M16 x 45
15 | 12 1G402222  |Hjulbolt Wheel bolt 1G402222
16| 1 1G409087 |Slangedeksel venstre side Protection cover for hoses left  |14-27-19
side
17 ] 1 1G400242 |Bremsecalipper, venstre side Brake caliper, left side 1G400242
18] 1 1G409034 |Boggiarm for navdrift, hgyre Bogie arm for hub operation, 14-27-06
side right side
1911 1G409088 |Slangedeksel hgyre side Protection cover for hoses right |14-27-20
side
20| 1 1G400246 |Bremsecalipper, hgyre side Brake caliper, right side 1G400246
21 | 12 1G012392 |Hjulmutter Wheel nuts 012392

Page 22 of 29

AN

IGLAND




9. HYDRAULIC DIAGRAM STEERING HOSES

RESERVEDELSLISTE — SPARE PARTS LIST
Pos. | Qty Velltrzrr?ux%/er Beskrivelse Description Specification

1 | 2 | IG058887 |Slange L 5800mm 3/8"BSP - 1/2"i BSP |Hose L 5800mm 3/8" BSP - 1/2"i BSP |058880

2 | 2 | IG057691 |Slange L 510mm 1/4" BSP - 1/4" Hose L 510mm 1/4" BSP - 1/4" 057653-1
BSP-90° BSP-90°

3 | 2 | 1IG048446 |T-overgang 1/4"i T-coupling 1/4" 048446

4 | 2 | IG057690 |Slange L 320mm 1/4" BSP - 1/4" Hose L 320mm 1/4" BSP - 1/4" 057653-2
BSP-90° BSP-90°

5 | 2 | IG048067 |Nippel - Overgang 3/8"i - 1/4"v Nipple 3/8"i - 1/4"v 048067

6 2 1G047143 |Skive m/gummipakning BS 1/2 T Washer w/rubber BS 1/2 T 047143

7 | 2 | 1G047032 |Hurtigkobling han 1/2 T Quick coupler han 1/2 T 047032

8 | 2 | 1IG047033 |Stgvhette rgd for hankobling Dust protection red 047033

9 | 1 | IG017501 |Slangebeskyttelse L 1200 D-32 Hose protection L 1200 D-32 017501

Page 23 of 29 IGLAND




10. BRAKES

Right side

See page 20

Page 24 of 29 IGLAND




| Left side

Page 25 of 29 IGLAND



RESERVEDELSLISTE — SPARE PARTS LIST
Pos. | Qty V;tri?ulr\:l?ﬁ/er Beskrivelse Description Specification
1| 4 1G012329 |Bolt Hex-Head Bolt DIN 931-1 - M16 x 60
2 | 4 1G012350 |Mutter Hex Nut DIN 985 - M16
3| 4 1G400278 | Deksel over bremsekalipper Cover for brake calipper 14-09-04E
4 | 2 1G400165 |Betjeningshendel for palsperre |Handle for pal stop 14-09-12p1-2-3
51| 2 1G020815 |Spennhylse Spring-Type Straight Pin ISO 8752 -4 x 16
6 | 2 1G016835 |Bolt Hexagon Socket Head Cap ANSI B18.3 - 3/8 - 16
Screw UNC - 3/4 HS HCS
7| 2 1G012231 |Mutter Hex Nut DIN 985 - M10
8 |1 1G400161 |Deksel for pal Cover for pawl ratchet 14-09-11 left
9 |1 1G400168 |Palholder venstre Pawl holder, Right 14-09-12p4-5-6-7-8-R
10| 4 1G012114 |Skive Washer DIN 125-A 6,4
11| 4 1G012676 |Bolt Hex-Head Bolt DIN 933 - M6 x 12
121 1G409071 |Boggie arm venstre side Bogie arm left side 14-29-03
13| 2 1G027206 |Fjeer for palsperre Spring for pal stop 1G027206
14| 2 1G012235 |Skive Washer DIN 125-A 10,5
15| 4 1G027370 |Bremsekloss, sett 4 stk Brake pad, set 4 pc. 1G027370
16| 2 1G409092 |Bremseskive m/palsperre, Brake disc w/pal stop, left 14-27-23
venstre
17| 1 1G409094 | Palsperre for swingtrac Pal stop for swingtrac left side |14-27-25
venstre side
18| 1 1G409073 |Boggiarm hgyre side Bogie arm right side 14-29-05
19| 1 1G400163 |Deksel for pal Cover for pawl ratchet 14-09-11 right
20| 1 1G400166 | Pal holder, hgyre Pawl holder, Left 14-09-12p4-5-6-7-8-L
21 | 2 1G409093 |Bremseskive m/palsperre, Brake disc w/pal stop, right 14-27-24
hgyre
22| 1 1G409095 | Palsperre for svingtrack hgyre |Pal stop for swingtrack right 14-27-26

side

side

Page 26 of 29

AN

IGLAND




11. HOSES FOR BRAKES

RESERVEDELSLISTE — SPARE PARTS LIST

Pos.| Qty V;trzwux?ﬁ/er Beskrivelse Description Specification
1 2 IG057157 |Slange L 690mm 1/4" BSP - Hose L 690mm 1/4" BSP - [N55139
1/4" BSP-45° 1/4" BSP-45°
2 | 1 | IG057003 |Slange L 280mm 1/4" BSP - Hose L 280mm 1/4" BSP - |N55141
1/4" BSP 1/4" BSP
3 3 1G048446 |T-overgang 1/4"i T1/4"i 048446
4 |1 1G048067 |Nippel - Overgang 3/8"i-1/4" [Niple 3/8"i-1/4"v 048067
v
5 | 1 | IG047090 |Hurtigkobling 1/2" - 3/8"v Quick coupler 1/2" - 3/8" v 047090
6 | 1 | IG047142 |Skive m/gummipakning BS 3/8" |Washer w/rubber 5601-01-06 hydroscand
7 | 1 | 1G058881 |Slange L 6700mm 1/2"i-3/8" |Hose L 6700mm 1/2" i 058039
BSP -3/8" BSP
8 | 4 | 1G049952 |Nippel M12-1x 1/4"R Nipple M12-1 x 1/4" R 049952
9 | 4 | 1IG047141 |Skive m/gummipakning M12 Washer w/rubber M12 047141
10 | 1 | IG057004 |Slange L 410mm 1/4" BSP Hose L 410mm 1/4" BSP  |N55135
11 | 2 | IG057509 |Slange L 850mm 1/4" BSP-90° |Hose L 850mm 1/4" N55138
- 1/4" BSP-45° BSP-90° - 1/4" BSP-45°
121 1G047091 |Stgvhette Dust protection 047091

LAl

T

Page 27 of 29

I

1.

N

IGLAND




12. VALVE BRACKET, COVER AND ACCESSORIES

£ /= A
SN/ N 1/
N7 1 v/
KOS 0 Y/
| V) &2

Z
7\
'.7434/4-
/i
l\&)-

Page 28 of 29 IGLAND



RESERVEDELSLISTE — SPARE PARTS LIST

Item No./

Pos. | Qty Varenummer Beskrivelse Description Specification
1 1 1G409112 Ventilbrakett Valve bracket N50610
2 |2 1G012802 Bolt Hex-Head Bolt DIN 933 - M10 x 25
313 1G012805 Bolt Hex-Head Bolt DIN 933 - M10 x 40
4 |2 1G012235 Skive Washer DIN 125 -A 10,5
5|1 1G409113 Ventildeksel Valve cover N50645
6 | 1 1G407031 Brakett for hjulstoppere Bracket for wheel stop 14-16-22
7| 2 1G407030 Hjulstopper Wheel stop 407030
8 |1 1G017691 Igland reim Igland belt 017691
9| 2 1G012198 Mutter Hex Nut DIN 985 - M8
10| 2 1G012762 Bolt Hex-Head Bolt DIN 933 - M8 x 25
11 ] 1 1G409089 Brakett for parkering av Bracket for parkering support |14-27-34
stgttebein legs
1211 1G020099 Toppstagbolt kat 1 Top link bolt cat 1 01-38-15A
1311 1G021004 Orepinne Locking pin 021004
14| 2 1G012213 Bolt Hex-Head Bolt DIN 931-1 - M10 x 80
15| 2 1G012234 Skive Spring Washer DIN 127 -A 10
16 | 2 1G012231 Mutter Hex Nut DIN 985 - M10
17| 4 1G012248 Bolt Hex-Head Bolt DIN 931-1 - M12 x 55
18| 1 1G400071 Stakeforlenger Post extension 400071
191 1G012254 Bolt Hex-Head Bolt DIN 931-1 - M12 x 90
20| 1 1G012270 Mutter Hex Nut DIN 985 - M12

Page 29 of 29

AN

IGLAND




